BIG BIKE PARTS INSTALLATION INSTRUCTIONS

Copyright© 2017 by Big Bike Parts, Inc. No part of this
instruction sheet may be reproduced without the written PART NO, 30-114 M U D F LAP K I T
permission of Big Bike Parts, Inc.

22007 FITMENT: | VICTORY CC/CR/CCT/MAGNUM/HARDBALL 2010-NEWER

TOOLS NEEDED: PHILLIPS SCREWDRIVER 7MM WRENCH | 4AMM ALLEN WRENCH | 10MM WRENCH | CLEANING RAG

PLEASE READ THROUGH AND UNDERSTAND THESE INSTRUCTIONS BEFORE BEGINNING.
ESTIMATED INSTALLATION TIME: 10 TO 15 MIN.

INSTALLATION:

USING A RAG CLEAN BOTH SIDES OF THE EXHAUST CROSS BRACE ON THE BACK OF THE BIKE AS SHOWN IN FIG. 1.

INSTALL THE M4 SCREWS THROUGH THE CAP RETAINERS AND THROUGH THE SIDE OF THE MUD FLAP WITH THE CHROME INSERT. SEE FIG. 2.
INSTALL A FLAT WASHER AND M4 LOCK NUT ON BOTH M4 SCREWS AND TIGHTEN WITH A SCREWDRIVER AND 7MM WRENCH. SEE FIG. 2.

SNAP THE SHOW CAPS ON BOTH SCREWS. SEE FIG. 2.

LOOSELY INSTALL THE MUD FLAP TO THE EXHAUST CROSS BRACE AS SHOWN IN FIG. 3. NOTE: THE MUD FLAP WILL BE ON THE REAR OF THE BRACE.
CENTER THE MUD FLAP ON THE BIKE AND WITH THE M6 SCREWS RESTING ON THE BOTTOM OF THE LARGE CUTOUTS TIGHTEN THE SCREWS.

1.
2,
3.
4.
5.
6.

FIG. 2

CAP

M4 LOCK
NUT

}

4

N\

m4
WASHER

SCREWS

SHOW \v :
AP — 0 0\

M6
FENDER
WASHER

Mé X 20
SCREW

FIG. 3




